SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG262403-04C

LTE Band 12

Peak-to-Average Ratio

Mode

LTE Band 12 / 10MHz

Mod. QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size
Middle CH

Full RB

Full RB

Full RB

Full RB

Result

5.65

6.26

6.43

6.72 PASS

LTE Band 12 / 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum 'y Spectrum 'y
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 30deAQ 2ms @ RBW 10 MHz ke 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
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CF 707.5 MHz Mean Pwr + 20.00 di CF 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2321 cbm 29,43 dbm 5.23 dB 2.43 dB 4.52 dB 5.65 dB ©.03 dB Trace 1 | 22,16 cbm 26,57 dbm 5.81 d8 3.07 dB 5.19 dB 5.26 dB 6.64 OB
e — e
AR

LTE Band 12 / 10MHz / 64QAM

LTE Band 12 / 10MHz / 256QAM

Middle Channel / Full RB

Spectrum 'y Spectrum 'y
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 30deAQ 2ms @ RBW 10 MHz ke 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
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CF 707.5 MHz Mean Pwr + 20.00 di CF 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2114 cbm 26,18 dbm 7.03 dB 3.25 dB 5.36 dB ©.43 dB 6.64 OB Trace 1 | 19.06 cbm 27,19 dbm 8.12 dB 3.16 dB 5.45 dB 5.72 dB 7.54 dB
——————r — — —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 1.31 3.21 3.07 5.20 5.20 9.97 10.01 - - - -

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 1.30 1.28 3.15 3.12 5.08 511 10.11 9.99 - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

J

G G
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.53 dBm) ™M1[1] 17.08 dBm)
- M 707.41890 MHz - 1 707.91960 MHZ]
A B 26.00 dB U P P 26.00 dB
o S B bl 1.278300000 MHz 04 Sl ol i, Y 1.306300000 MHz,
Q factor 553.4) qfactor | 541.9
e / o /|
17 i B
v g 4
-10 df v - -10 d Y
v \ / M.
20 / R . " ol
| 306 = ~ 20 ey 7 Y v = o
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.4189 MHz 17.53 dam nd8 down 1.2783 MHz ML 707.9196 MHz 17.08 dam nd8 down 1.3063 MHz
T 1 706.8554 MHz -8.34 dBm nd8 26.00 dB TL L 706.8455 MHz -9.03 dBm n 26,00 d8
T2 1 708.1378 MHz -8.43 dBm Q factor 553.4 T2 1 70B.1517 MHz -9.00 dBm Q factor 541.9
L U wa L JU L]

J

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

J

ctrum pectrum vy
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 1898 dBm)| MI[1] 18.15 dBm
9240 M 1 40 M
- 707.00240 MHz - 707.10440 MHZ]
Ep—— B 26.00 dB BTN 26.00 dB
o 3 But \ 3.206800000 MHZ 04 T B Y Al 2.074900000 MHz
7 Q factor 220.5] Q factor 4 230.0
s / oa \
Y \
¥ ¥
-10 df -+ 10 d -
/ '\ . \
| 200 e - -~ AR -
2 daAT T # 7 [ ]
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.0924 MHz 18.38 dam nd8 down 3.2058 MHz ML L 707.1044 MHz 18.15 dam nd8 down 2.0740 WHZ
T 1 705.8636 MHz -7.43 dBm nd8 26.00 dB TL L 705.9535 MHz -7.84 dBm nd8 26,00 d8
T2 1 709.0704 MHz -7.83 dBm Q factor 220.5 T2 1 709.02B5 MHz -7.89 dBm Q factor 230.0
L U wa L JU L]

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

J

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 17.18 dbm)| MI[1] 16.94 dBm
705.50200 MHz 2 708.09900 MHZ]
= N 26.00 dB @ o i ¥ nde 26.00 dB
04 hbilaheh 5.195000000 MHZ, 104 / kel VA B AR Y 5.195000000 MHZ|
T 135.8 i Q factor | 136.3]
od / o L
y NI
¥ g
10 df -10 o =
/ Y
o ’ T
PORRrA A LA fs Raa .Y SRS
A
a0
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 705.502 MHz 17.18 dBm nd@ down 5.195 MHz M1 1 70B.099 MHz 16.94 dBm nd@ down 5,195 MHZ
T 1 705.012 MHz -9.03 dBm nd8 26.00 dB TL L 704.943 MHz -9.03 dBm 26,00 d8
T2 1 710.207 MHz -8.72 dBm Q factor 135.8 T2 1 710.137 MHz -9.07 dBm 136.3
L U wa L JU L]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.20 dBm) ™M1[1] 18.01 dBm)
M1 3.2440 M 4.9930 M
- 1 i 703.2440 MHz - 704.9830 MHz,
A s S T RPN _ 26.00d8 P NN I L PV 26.00 dB
w0 { Bl 9.970000000 MHz| 0d / B 10.010000000 MHz|
i Q factor 70.5 ] Q factor 70.4
od i od 7
bi i
-10 d - -10 de -
/ L o~ N -
&ﬁh’_—‘,,f\w“’\'s-"'u P s A~ R
a0 30
40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 703.244 MHz 19.20 dBm nd@ down 9.97 MHz M1 704.983 MHz 18.01 dBm nd@ down 10.01 MHZ
T1 1 702.665 MHz -6.70 dBm nd8 26.00 dB T1 L 702.605 MHz -8.37 dBm nd8 26.00 d8
T2 1 712.635 MHz -6.69 dBm Q factor 70.5 T2 1 712.615 MHz -7.85 dBm Q factor 70.4
L I 4 [S JL 4 -

LTE

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

vectrum %
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] aBm)| MI[1] 7 aBm
. 707.07760 MHz . 707.27220 MHZ]
= - X 26.00 dB @ , ndB__ 26.00 dB
g e Al AAR Y 1.297900000 MHz 04 e o I T ey 3.146900000 MHZ]
Q factor 545.4) 7 Q factor \ 224.8
/
o d y . 0 di
1Y Nz
-1od - A L0 d
o \
20 dBm— va == 20 dem - 7 =
By Ve NN el o v R I
30 -30 =
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.8776 MHz 15.94 dam nd8 down 1.2979 MHz ML 707.2722 WHz 16.33 dam nd8 down 2.1460 WHZ
T1 1 706.851 MHz -9.98 dBm nd8 26.00 dB T1 L 705.9056 MHz -9.78 dBm nd8 26.00 dB
T2 1 708.148 MHz -10.04 dam qQ factor 545.4 T2 1 709.0524 MHz -9.78 dam qQ factor 224.8
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum t""“ pectrum l"’“
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
7.56 dBm)| ™M1[1] 18.06 dBm)
708.60900 MH?Z| 704.2430 MHz
= ) 26.00 dB @ nde 26.00 dB
104 i el ol IR N 1 AN S 5.075000000 MHz 104 S \ 10.110000000 MHZ
7 actor | 139.6 7 Q factor \ 69.7
| /
o di 0di '
- .
-10d — - 04 ¥
. — A
20 dB . 20 b=t - T
A S VAW .
a0 = -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.609 MHz 17.56 dBm ndB_down 5.075 MHz ML L 704,243 MHZ 18.06 dBm ndB_down 10,11 MHz
TL 1 704.913 MHz -6.48 dBm nd8 26.00 dB T1 L 702,405 MHz -7.84 dBm nd8 26.00 dB
T2 1 709.988 MHz -8.55 dBm Q factor 139.6 T2 1 712.515 MHz -8.03 dBm Q factor 69.7
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-4 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

Ref Level 30.00 GBm  Offset 1100 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 11,00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.05 dBm)| ™M1[1] 15.04 dBm)
707.31260 MH?Z| 0 Mz
= ndB 26.00 dB @ 26.00 dB
g oy, B 1.283000000 MHz 0d P i IV ot O - TN L Vo 3.116900000 MHZ|
Qfactor | 550.9] 7 Q factor \ 227.2
od 1 0 d :
e
-10 df -10 d
%
\
20 d C 20 d
30 ABmerpy = ik —
VA -
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.3126 MHz 15.05 dBm nd@ down 1.2839 MH2 M1 70B.2433 MHz 15.04 dBm nd@ down 21169 MHZ
TL 1 708.8427 MHz -10.78 dém nd8 26.00 dB T1 L 705.9715 MHz -10.80 dbm ndd 26.00 dB
T2 1 708.1266 MHz -11.07 d8m Q factor 550.9 T2 1 709.0884 MHz -11.09 d8m Q factor 227.2
L I 4 [S JL 4 -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum t y rectrum l""‘
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.91 dBm| ™M1[1 13.08 dBm)
707.65000 MHz 705.1020 MHz,
20 20
26.00 dB)| ) 26.00 dB|
w0 ol et - 5.105000000 MHZ| 104 Vi ale e 0.990000000 MHZ|
f 138.6 7 70.86)
od 0 d
/
10 d - 10 di k
/s y.
204 7 a8 20d ~
fa Al o / Wy s
By v v |-a0-dam-
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.65 MHz 12.91 dsm nd8 down 5,105 MHz ML 7D5.102 WAz 13.98 dam nd8 down 9,99 WHz
T1 1 704,843 MHz -13.25 dbm nd8 26.00 dB T1 L 702.385 MHz -11,90 dbm nd8 26,00 d8
T2 1 710.047 MHz -13.10 dém Q factor 138.6 T2 1 712.375 MHz -12.54 dam Q factor 70.6
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.73 2.73 4.49 4.50 9.05 9.07 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 1.10 1.10 2.73 2.73 4.55 451 9.05 9.03 - - - -
TEL : 886-3-327-3456 Page Number : A5-6 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 12

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum ry pectrum vy
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 18.06 dBm) ™M1[1] 16.99 dBm)
0 707.01890 MH?Z| - 707.53360 Mz
e o REGE, 1.090909091 MHz P — 1.104895105 MHz,
10 d i 10 di
od L 0 d L
rd \ \
y Y, / AN
10 df -10 o
fe’ - 2 ] 20 (i 2 4
29,0817 — e ey = 7=
a0 30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.0189 MHz 18.06 dam ML 07,5336 MHz 16.39 dam
TL 1 705.95455 MHz 9.68 dBm Oce Bw 1.090305051 MHz TL L 706.94615 MHz .98 dBm Oce Bw 1.104895105 MHz
T2 1 708.04545 MHz 10.88 dam T2 1 708.05105 MHz 10.42 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

ctrum pectrum vy
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.65 dBm) ™M1[1 19.90 dBm)
- 707.92020 MHz - e 707.87760 MHZ]
e P QEc B g 2.727272727 MHz BN SN 2.733266733 MHZ
10d 104
J | /
o4 . 0d -
/ \ / A
-10 d — = -10 de
- - N \
Z0d | 20 dpm- s
Sy A I
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.3202 MHz 18.65 dam ML 707.8776 MHz 19.90 dam
T 1 706.12737 MHz 11.60 dBm Oce Bw 2.727272727 MHz TL L 706.12737 MHz 12.09 dBm Oce Bw 2.733266733 MHz
T2 1 708.85465 MHz 11.89 dBm T2 1 70B.86064 MHz 11.44 dBm

L U

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

ectrum
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.00 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.98 dBm) ™M1[1] 16.74 dBm)
- " 708.11900 MHz - 11 706.88100 MHZ]
N N R QegBw 4.485514486 MHz N X, 4.495504496 MHZ
[ e S N Y PN AT N
10d 7 104
] |
o l\ o J ‘
10 d 4 ) 10 di A
=
. gt RN .y \
2O T~ 20 4B A
y Y, v, YA
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.118 MHz 16.98 dam ML 706.881 MHz 16.74 dam
T 1 705.25225 MHz 11.27 dBm Oce Bw 4,485514456 MHz TL L 705.23227 MHz 11.45 dBm Oce Bw 4.495504496 MHz
T2 1 709.73776 MHz 11.62 dBm T2 1 709.72777 MHz 11.42 dBm

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.93 dBm) ™M1[1] 18.26 dBm)
- [t 703.4040 MHz - " 703.9040 MHz,
[ SVNIJPU NP R o 12 9.050949051 MHz IV, S e B e 9.070929071 MHZ
104 t ki 10 4
I \ J
o f \. o /
10 d - \‘ 4
~ NN .n
AT LY N
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 703.404 MHz 17.93 dam ML L 702.904 WAz 18.26 dam
T1 1 702.9845 MHz 13.24 dBm Oce Bw 9.050943051 MHz T1 L 702.9445 MHz 10.60 dBm Oce Bw 9.070929071 MHz
T2 1 712.0358 MHz 11.72 dom T2 1 712.0155 MHz 11.60 dam
L I 4 [S JL 4 -
ctrum t y rectrum l""‘
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.66 dBm)| ™M1[1] 17.06 dBm)
- 707.52520 MHz - 1 706.46900 MHZ]
. 1.096503497 MHz X 2.727272727 MHz
P AT e A T1 | EE
10d 104 -
!/ \
o d : . 0 di - !
N / Y
-10 d - -10 de 7 -
h /
AVA /
20 4B A Iaavan
s Ry |
a0
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.5252 MHz 15.86 dsm ML 706.459 MHZ 17.86 dam
T1 1 706.95175 MHz 6.59 dBm Oce Bw 1.096503497 MHz T1 L 706.14535 MHz 10.08 dBm Oce Bw 2.727272727 MHz
T2 1 708.04825 MHz 9.73 dam T2 1 708.87263 MHZ 10.88 dam
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.53 dbm)| 16.26 dBm
709.00800 MHz 705.5620 MHz,
20 B! . 4.545454545 MHz 20 . 050949051 MHz
BTl AT V. Ty WVt DY ] !
g P S / e 104 ¢
. : ! - ! l\
[ 7 T 0 7 \
J 1y \
10 df - -10 o -
/ , ~ / N
s s LR ot
S AN Nem s
30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.008 MHz 14.53 dam ML L 705,562 MHZ 16.26 dam
T1 1 705.2023 MHz 6.96 dBm Oce Bw 4.545454545 MHz T1 L 702.9445 MHz 11.46 dBm Oce Bw 9.050949051 MHz
T2 1 709.74775 MHz 10.20 dam T2 1 7119955 MHz 10.03 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 12

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.80 dBm) ™M1[1] 15.04 dBm)
- 707.45240 MHz - 707.03850 MHZ]
| M1 Occ B 1.096503497 MHz Occ B 2.733266733 MHZ
" . oy o T AT
g fa . nf 0d AUAYN
|
i A [ 4
a 0 +
J \ J Y
/ \ \
-10 df y, -10 d
\ / \
204 ~ 20d a =
- N
-0 — - |-a0-derin = =
WL TN e,
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.4524 MHz 12.80 dsm ML 707.03B5 MHz 15.84 dam
T1 1 706.95734 MHz 8.15 dBm Oce Bw 1.096503497 MHz T1 L 706.13337 MHz 7.95 dm Oce Bw 2.733266733 MHz
T2 1 708.05385 MHz 6.49 dam T2 1 708.86663 MHZ 8.25 dam
L I 4 [S JL 4 -
ctrum t y rectrum l""‘
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.40 dBm) ™M1[1 13.92 dBm)
706.45100 MHz 703.8440 MHz,
= ™ Occ B 4.505404505 MHz @ :"! 9.030969031 MHZ
- 11 - ~
. Dok o A 2 . T T e
0 1 o v — 10 7
| /
0 di - 0 d
/ \ / \
10 d - -10 di -
- S w 7 Y
s N / A
204 ’ T 20 -
/ \ \ L
30 o ts . e = -38-dar = =
J - B S J
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.451 MHz 12,40 dam ML T 13.92 dam
T1 1 705.23227 MHz 7.38 dm Oce Bw 4.505494505 MHz T1 L 702.9645 MHz 8.91 dBm Oce Bw 9.030969031 MHz
T2 1 709.73776 MHz 6.78 dam T2 1 7119955 MHz 6.97 dam
L ] J - \ JU J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04

C

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum "y

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

Ref Level 23,00 dém Offset 11.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr AvgPwr
Limit ¢heck PAES L SPURIRHECHBEKARS . AL
Line _$PURIOUS INE_ABS PABS A Line 'PllHFUT. INE_ABS PASES
20 dem
/ \ 10 dBm ’ \
10 dém 1 ! o dem
0de [ /
1 -10 dem
-10 dBm J}
20 dem "
SPURIOUS_LINE_ABS H‘ Jﬁ ‘
-20 dem v T
1] -30 dBm .
-30 dBm i " N,
Ao <=
-40 dem " S S N
i P ] |1 -50 dern B—
T U S ] e
60 dBm
-60 dBm
-70 dBm
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -19.29 dém -6.29 d8 714.000 MHz 716.000 MHz 100.000 kHz FCNEE AT 22.89 dBm —7ml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99006 MHz -16.33 dém -3.33 d8 716,000 MH= 716,100 MHz 30,000 kHz 716 00425 MHz -16.88 dBm 358 de
599.000 MHz 701.000 MHz 100.000 kHz 69924476 MHz 22.70 dBm -7.30 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz ~19.60 dbm ~6.60 db
.
I J1 [ i

: 6.DEC.

2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGE CHNEKARS PABS
¥ . . AKS Line _§PURIOU$_LINE_ABS PABS
20 UIB!I'::“H PURIOUS INE_ABS PABS 20 dBm
RS SRS e
10 dBm f \ 10 dbmf’ \
ode [ \ 0 dem )
|
-10 dBm -10d
SPURIOUS_LINE_ABS [ni
-20 dBm ] Bm
IV
.30 dem 4 -30 dem .
-40 dem 40 dBm
. /W_.o-/
P et . S T e ¥ -50 dem )
—
~—~d_
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -20.89 d&m -7.69 d8 714.000 MHz 716.000 MHz 100.000 kHz 71537163 MHz 14.60 dBm -15.40 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99955 MHz -21.49 dBm -8.49 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00285 MHz -18.91 dBm -5.91 dB
£99.000 MHz 701,000 MHz 100,000 kHz 699.75025 MHz 14.71 dBm -15.29 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -17.02 dBm -4.02 dB
Y
i i [| Ed
Data: 2 09:09:43 2 . DEC 09:17:46

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
ectrum ==l s um A
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
¥ ; ; Aks Line _§PURIGU$_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P ) 20 dbim— it -
{
10 dBm I/ \ 10 dBm / T
0 d - k 0 dem [ !
-10 dBm -10 dBm i
SPURIOUS_LINE_ABS \ m
20 dem fF “ 20 dim [’F
-30 dBm v l‘“ -30 dBm—
v \
40 dem e W‘\ 0 cnd
, — i S
. — L e - } ~
- o™ e 50 dem -
I
-60 dBm 50 dBm — =
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | Atimit__| Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -19.44 dém -6.44 08 714.000 MHz 716.000 MHz 100.000 kHz 715.76923 MHz 21.57 dBm -8.43 db
£58.500 MHz £93.000 MHz 30.000 kHz £98,99006 MHz -16.75 dém -3.75 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00155 MHz 19.33 B 6338
599.000 MHz 701.000 MHz 100.000 kHz £99.24476 MHz 21.84 dBm -8.16 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -22.81 dbm -9.81 db
T
Il - i 1 o
Pater 2.bEC perilads Date: 2.DEC.2022
Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dbm 7 i 10 dBm Y ‘\
0ds f{ \\ 0 dem
-10 dBm | -10 dej
SPURIOUS_LINE_ABS \l\
20 dem I g
o || GRS
— A
.30 dBm - -30 dem w
40 dem — -40 dBm —
[ e
50 dbm ctame] 50 dem =S
B e e 1 1 —1
-60 dam 60 dBm B SO
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -28.13 dém -10.13 d& 714.000 MHz 716.000 MHz 100.000 kHz 71e 15884 T 13.66 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99665 MHz -22.62 dém -9.62 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 20.36 dBm 736 dB
£99.000 MHz 701,000 MHz 100,000 kHz 700,01399 MHz 13.88 dBm -16.12 dB 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 19.95 dBm .28 dn
T
Il 1 P
Date: 2 43 2.DEC.2022 09:18:46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIQUSY INE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P /_\ 20 chine fL s
/
10 dém } \ 10 dBm | \
0ds LL 0 dem f
-10 dém -10 dBm -
SPURIOUS_LINE_ABS k f
20 dem ,\‘L“ 20 dim J‘y
-30 dBm f/ -30 dBm =
-40 dam M, -40 di ﬂ
50 dBm— e = S0 dem i AL e
]
e
-0 dBém 50 dBm —
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -21.87 dém -6.587 d8 L4000 MI | 716.000 Wz 100.000 kHz 712 76525 TS 20.91 dBm —-SWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -18.35 dém -5.35 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz ~20.55 B e de
599.000 MHz 701.000 MHz 100.000 kHz £99.26873 MHz 20.88 dBm -9.12 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -24.43 dBm -11.43 dB
T
I - i 1 o
Date: 2.DEC 0 Date: 2.DEC.2022 09:26:49
Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dbm Fv“'"""""’""‘\ 10 dBm 4 “““'\
0ds j‘ \ 0 dem i
|
-10 dBm -10 dalr 1
SPURIOUS_LINE_ABS H(
20 dem ] | 22
»'v T U~
-30 dBm -30 dem C
ho
|~ -
40 dBm — 40 dBm ~
-50 dem = -50 dem:
T e T i e R
——
-60 dam 50 dBm ==
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -23.48 dBm -10.48 d& L4000 MI | 716.000 Wz 100.000 kHz Tie4775s Wi 12.98 dBm -1?WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -23.06 dém -10.06 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00315 MHz 22.47 dBm ST de
£99.000 MHz 701,000 MHz 100,000 kHz 700,02198 MHz 12.80 dBm -17.10 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 21 11 dBm FRITT
T
I 1 P
pare: 2 2.DEC.2022  09:

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 12/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
ectrum | um 4
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine r.\l S
10 dem ]f ‘\ 10 dBm / \
ode 0 dem ( I
-10 d8m | -10 dBm
SPURIOUS_LINE_ABS H, r
-20 dem ‘ﬂn -20 dBm l_,’
30 dem ¥ -30 dem I
/ \‘ ¥ h,
40 derm. a AN 40 der \
-~ T
-50 dem A AL ]
0 dem— A R = Ny S m g
60 dBm 50 dBm [
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.37 dém -14.37 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.74126 MHz 17.62 dBm -12.38 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99505 MHz -24.83 dBm -11.83 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00455 MHz -25.21 dBm -12.21 dB
£299.000 MHz 701.000 MHz 100.000 kHz £92.24675 MHz 17.86 dém ~12.14 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -27.66 dbm -14.66 dB
T
i e N [1 e
Date: 2.DEC 10:04:40 Date: 2.DEC.2022 10:07:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS JL
10 dBm f, - \ 10 dBr“./,. z '\
ode / - 0 dBm \
| \
-10 dem | | -10 :IBL !
SPURIOUS_LINE_ABS |‘ L\
-20 dem 1 ]‘\ 20 dfm *
-30 dem J 3gbm n
7 -~ v
40 dBm - -40 dem T
N MM
50 dBm E  —— - S ———— -50 dem - —
Intl - o R, N .
-60 dem -60 dem Rl
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -30.54 dém -17.54 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.72927 MHz 10.99 dBm -19.01 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99625 MH2 -27.64 dBm -14.64 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00085 MHe 26 29 dBm 1329 db
599.000 MHz 701.000 MHz 100.000 kHz 699.94505 MHz 11.16 dém -18.84 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.73 dBm -15.73 dB
Y
I 1 P
pare: 2 : 2.DEC.2022 10:06:22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2.DEC,

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm - ey A \ il I
0d8 I;{ dem. \
-10 d8m | 10 dem |
SPURIOUS_LINE_ABS [ \
-20 dem -20 dBm
,/?‘ ‘T"““*“mﬁ,
-30 dBm -30 dem
-\——-’/— \‘j -
40 derm 40 dem
~
-50 dem . S0 de -
R S -50 dem —
-
-0 dBém 50 dBm |
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -23.88 dém -10.88 d& 713.000 MHz 716.000 MHz 100.000 kHz 7142008 Tz 11.64 dBm -1EIWI
698.900 MHz 599.000 MHz 30.000 kHz 698.99775 MHz -22.92 dBm -9.52 dBb 716,000 MH= 716,100 MH2 30,000 kHz 716.00614 MHz 21,66 B 866 dB
£99.000 MHz 702,000 MHz 100.000 kHz 70150400 MHz 11.33 dém -18.67 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716, 10645 MHz 21.52 dBm 552 dn
Y
I L i 1 o

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
| 3 3 AES Line _$PURIOUS_LINE _|ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dém
10 dBm : = 10,480 R
| |
ode ,]r Ul h sem i
-10 d8m j 10 dBm i‘
SPURIOUS_LINE_ABS I' \
“20 dem ,ﬂ -20 dBm Vu\
-20 dBm p—— f -30 dBm - S
e a—
/" T
40 dem = -40 dem =
e s S
50 dam . S 50 dem —
i T T
e,
60 dBm -60 dem —
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -25.15 dém -12.15 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.76474 MHz 10.15 dBm -19.85 dB
698.900 MHz 599.000 MHz 30.000 kHz 698.97977 MHz -23.51 dBm -10.51 dB 716,000 MH= 716.100 MHz 30.000 kHz 716.00225 MHz -21.70 dBm -5.70 dB
£99.000 MHz 702,000 MHz 100.000 kHz 701.23726 MHz 10.32 dém -19.68 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -22.80 dBm -3.80 d&
Y
)i i [

2.DEC.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_|ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm [r/""‘ o |[| 028 e
0d8 } \' dem. k‘
-10 dBm | 10 dBm !
SPURIOUS_LINE_ABS | ‘
-20 dem #' -20 dBm ﬁu\
-30 dem —= -30 dem o -
/f‘
40 dBm 40 dBm
o s
e H‘—"—..ﬁ‘_
-50 dem = = 50 dem S
U L ~l
-60 dBm 60 dem T
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 698,89555 Mnz ~26.06 d&m -13.06 d& 715.000 Mz | 716,000 MMz 100,000 Kiz TR T 14 B -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,98506 MHz -25.10 dém -12.10 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00495 MHz 33.65 dBm 1065 de
599.000 MHz 702.000 MHz 100.000 kHz 701.29121 MHz 9.56 dBm -20.44 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.67 dbm -11.67 dB
.
I - I 1 o
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LTE Band 12 / 3MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum EE Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
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___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
500.000 MAz | 698,000 MHz 100,000 kHz £95,89555 MRz -28.82 dBm -15.82 d& 713.000 MH2 716,000 MAz 100.000 KAz T =56 cbm _ZZWI
698.900 MHz 599.000 MHz 30.000 kHz 698.98377 MHz -27.72 dBm -14.72 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00005 MHz 35,40 dBm 12,40 0B
599.000 MHz 702.000 MHz 100.000 kHz 701.65984 MHz 7.06 dBm -22.04 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.25 dBm -14.25 dB
Y
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LTE Band 12 / 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dg

Mode Auto Sweep
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 695.89555 MHz -23.72 dém -10.72 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.49201 MHz B.54 dBm -21W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99805 MHz -24.88 dém -11.88 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01294 MHz 33.65 B -10.65 dB
£99.000 MHz 704,000 MHz 100,000 kHz 701,30519 MHz 8,94 dém -21.06 d& 716.100 MHz 725000 MHz 166 D00 kHz 216.12223 Mz Z22.67 dBm 567 dn
.
I - i 1 o

LTE Band 12/

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

Spectrum
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Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -24.62 dém -11.62 de 711.000 MHz 716.000 MHz 100.000 kHz 713,29520 MHz 7.90 dim -22.10 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99655 MHz -25.35 dBm -12.35 dB 716.000 MHz 716,100 MHz 30,000 kHz 716.01873 MHz -25.60 dBm -12.60 dB
£299.000 MHz 704.000 MHz 100.000 kHz 70037113 MHz 7.90 dBm -22.10 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -23.85 dbm -10.85 dB
Y
)i i [
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LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~25.19 dém -12.19 d& 711.000 Mz | 716,000 MMz 100,000 Kiz R 595 cBm -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -25.66 dém -12.66 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00604 MHZ 26 62 dBm 1362 de
599.000 MHz 704.000 MHz 100.000 kHz 70109041 MHz 7.11 dBm -22.89 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -24.84 dBm -11.84 dB
.
I - I 1 o
Date: 2.DEC. Dazal:az

LTE Band 12 / 5MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum EE Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
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__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698.60555 MRz -28.48 dBm -15.48 d8 711.000 Mz | 716,000 MMz 100.000 KAz  ERCEREAT 05 cBm _mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99655 MHz -23.42 dém -16.42 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00365 MHz 36.10 dBm 15 i0de
599.000 MHz 704.000 MHz 100.000 kHz 702,70879 MHz 4.73 dBm -25.27 dB& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -26.36 dBm -13.36 dB
.
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LTE Band 12/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2.DEC.

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
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___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz 698.67777 Mnz ~26.49 dém -15.45 0B 706.000 Mz | 716,000 MMz 100,000 Kiz TR 557 B -24W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,98806 MHz -31.03 dém -18.03 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00604 MHz 28 95 dBm 1605 de
599.000 MHz 709.000 MHz 100.000 kHz 70245154 MHz 5.20 dBm -23.80 dB& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -27.64 dBm -14.64 dB
.
I - I 1 o

LTE Band 12/

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2.DEC.

spectrum EE Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
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___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,88666 MRz -20.24 dBm -16.24 05 706.000 Mz | 716,000 MMz 100.000 KAz e 450 dbm _25W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,97488 MHz -32.02 dém -19.02 dB 716,000 MH= 716,100 MHz 30,000 kHz 71601114 MHz 31.46 dBm 1546 de
599.000 MHz 709.000 MHz 100.000 kHz 702,20180 MHz 5.22 dBm -24.78 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.53 dBm -15.59 dB
.
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LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -30.01 dBm -17.01 dg 706.000 MHz 716,000 MHz 100,000 kHz 710.99001 MHz 3.60 dBm ~26.40 db
£58.500 MHz £93.000 MHz 30.000 kHz £98,98357 MHz -32.82 dém -19.82 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 03182 MHz 32.68 dBm 1068 de
599.000 MHz 709.000 MHz 100.000 kHz 703,43057 MHz 4.17 dBm -25.83 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.02 dBm -17.02 dB
.
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LTE Band 12 / 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2.DEC.

spectrum EE Spectrum "y
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
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___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MAz ~33.77 dBm -20.77 08 706.000 Mz | 716,000 MMz 100.000 KAz T RETErr 505 dbm _27m|
£58.500 MHz £93.000 MHz 30.000 kHz 698,96958 MHz -36.26 dém -23.26 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00345 MHz 34.18 dBm oiiade
599.000 MHz 709.000 MHz 100.000 kHz 702.44156 MHz 1.79 dBm -28.21 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.70 dBm -18.70 dB
.
I 1 i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-19 of 24



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

: \ =) (Specram ) @
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit rwrk PARS Limit l‘thnrk PAR
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- i - H
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
I N | e e et 1 - P e Ao it ™
-50 dBm —T—
_—
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -49.90 dBm -36.90 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.72502 MHz -56.93 dBm -43,93 dB
725,000 MHz 1.000 GHz 100.000 kHz 933.43710 MHz =-57.20 dBm -44,20 dB 725,000 MHz 1,000 GHz 100.000 kHz 879.54690 MHz -57.20 dBm -44,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.93 dBm -29.93 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -43.99 dBm -30.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89726 GHz -42.05 dBm -29.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89126 GHz -42.05 dBm -29.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.23977 GHz -42.18 dBm -29.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.74106 GHz -42.18 dBm -20.18 d&
\ I ) ] ( Il J w
2.DEC.2022 16
oo
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20.000 MHz 690,000 MHz 100.000 kHz 605.32141 MHz -57.76 dBém -44.76 dB
725.000 MHz 1.000 GHz 100.000 kHz 904,34239 MHz -57.34 dem -44.34 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -44.24 dbm -31.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -41,92 dBm -28.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92177 GHz -42.00 dBm -29.00 d&
i
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LTE Band 12 / 3MHz

Spectrum u/? Spectrum u,?
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.77502 MHz -54.20 dBm -41.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 592.83236 MHz -57.59 dBm -44,59 dB
725,000 MHz 1.000 GHz 100.000 kHz 944.33512 MHz =-57.20 dBm -44,20 dB 725,000 MHz 1,000 GHz 100.000 kHz 950.78395 MHz -57.16 dBm -44,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.95 dBm -30.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -44.93 dBm -31.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.87339 GHz -41,892 dBm -28.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.23077 GHz -41.87 dBm -28.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.95776 GHz -42.10 dBm -20.10 d&
—_— —
\ I ) ] ( Il J w
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Highest Channel / QPSK
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 630.97947 MHz -57.77 dém -44.77 dB
725.000 MHz 1,000 GHz 100.000 kHz 980,92847 MHz -57.08 dém -44.08 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -44.39 dim -31.39 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42,00 dBm -29.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92827 GHz -42.15 dBm -29.15 d&
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LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u/? Spectrum u,?
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.87501 MHz -50.75 dBm -37.75 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -55,93 dBm -42,93 dB
725,000 MHz 1.000 GHz 100.000 kHz 981.82830 MHz =57.15 dBm -44,15 dB 725,000 MHz 1,000 GHz 100.000 kHz 921.78922 MHz -57.02 dBm -44,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.34 dBm -31.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.41 dBm -31.41dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42.10 dBm -29.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -42.05 dBm -29.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70607 GHz -42.00 dBm -29.02 db 7.000 GHz 9,000 GHz 1.000 MHz 8.92727 GHz -42.05 dBm -29.05 d&
_— —_—
\ I ) ] ( Il J w
10:21:39 >.DEC.2022  10:22
Highest Channel / QPSK
Spec 1 nAn
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm —
T oy p—— IR N N,
-50 dBém —
-y
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 624,32998 MHz -57.69 dBm -44.69 dB
725.000 MHz 1.000 GHz 100.000 kHz 880.69669 MHz -57.15 dem -44.15 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.87 dBm -30.87 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97575 GHz -42.04 dBm -29.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92327 GHz -42.15 dBm -29.15 d&
¥
I J -
Date: 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u/? Spectrum u,?
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
1 _— P e o™ T » v Cammasmeen PPRRE WL SR
-50 dBm
.
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.77502 MHz -52.51 dBm -39.51 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -56.18 dBm -43.18 dB
725,000 MHz 1.000 GHz 100.000 kHz 966.03118 MHz =-57.07 dBm -44,07 dB 725,000 MHz 1,000 GHz 100.000 kHz 995, 12589 MHz -57.21 dBm -44,21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.70 dBm -30.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.40 dBm -31.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41.99 dBm -28.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -41,87 dBm -28.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.23677 GHz -42.02 dBm -29.02 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.92627 GHz -42.05 dBm -29.05 d&
—_— —
\ I ) ] ( Il J w
10:2 >.DEC.2022 10:26:56
Highest Channel / QPSK
Spec 1 nAn
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k [T
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
1 ™ manaa N W e SRR
gy
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 689.77502 MHz -56.65 dBm -43.65 dB
725.000 MHz 1.000 GHz 100.000 kHz 929.68778 MHz -57.29 dem -44.29 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.86 dBm -30.86 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -41,96 dBm -28.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93277 GHz -42.16 dBm -29.16 d&
¥
I J -
Date: 2
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samonias. FCC RADIO TEST REPORT

Report No. : FG262403-04C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0158
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0131
0 Normal Voltage 0.0008
-10 Normal Voltage 0.0088 PASS
-20 Normal Voltage 0.0059
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0093
20 Normal Voltage 0.0000
20 Battery End Point 0.0110
Note:

1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG262403-04C

LTE Band 13

Peak-to-Average Ratio

Mode

Mod.

LTE Band 13/ 10MHz

QPSK
RB Size

16QAM 64QAM

256QAM

Limit: 13dB

Full RB
5.33

Middle CH

Full RB Full RB

Full RB

Result

6.49 6.93

7.07

PASS

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Spectrum 'y Spectrum 'y
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 30.de__AQT 2ms @ RBW 10 MHz ke 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
s =
o o .
e
00 00
X
1E4 i 16 .“
¥ Y
\ y
4
1 \ 1 -
| \l
| ‘i
CF 782.0 MHz Mean Pwr + 20.00 di CF 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2260 cbm 26,62 dbm 5.94 dB 2.55 dB 4.45 dB 5.33 dB 571 0B Trace 1 | 2167 cbm 26,61 dbm 7.14 dB 3.16 dB 5.42 dB 5.43 dB 5.93 dB
= — L —
T ] RRCEREEE N

LTE Band 13/ 10MHz / 256QAM

Middle Channel / Full RB

Spectrum 'y Spectrum 'y
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 30deAQ 2ms @ RBW 10 MHz ke 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
[ — ——
e,
o o e
00 00
I
1E- Y 1E- :
\ |
‘!
1E + 1E
N
| .
] 5
CF 782.0 MHz Mean Pwr + 20.00 di CF 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20.70 cBm 26,54 dbm 7.84 dB 3.26 dB 5.66 dB ©.93 dB 7.48 dB Trace 1 | 1559 cbm 26,93 dbm .34 d8 3.19 dB 5.48 dB 7.07 dB 7.77 dB
——————r — ——
J AERRRREE e Wy we

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 511 5.02 9.99 9.75 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 5.28 5.08 | 10.39 | 9.81 - - - -

TEL : 886-3-327-3456 Page Number : A6-2 of 15

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

G G
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.09 dBm)| MI[1] 15.78 dBm
783.91900 MHz 779.84200 MHZ]
20 M1 20
- o ndB x 26.00 dB Y ndB,_ 26.00 dB
o A AN s P e P Ny e, 5.105000000 MHz 04 FAN SVt Vi SVaW, Lo i i 5.015000000 MHz
{ Q factor \I 153.4) T Q factor 155.5
N | N f l
[y o b
1 LE 1/
-10 df > -10 d e %
/ W A \
s 1 - P P A, .
T T
30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 783.319 MHz 16.09 dBm nd@ down 5.105 MHz M1 779.842 MHz 15.78 dBm nd@ down 5.015 MHZ
T 1 779.353 MHz -9.98 dBm nd8 26.00 dB TL L 779.423 MHz -10.25 dBm n 26,00 d8
T2 1 784.458 MHz -9.71 dBm Q factor 153.4 T2 1 7B4.438 MHz -10.19 dém Q factor 155.5
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum vy
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 18.17 aBm LY 5 dBm
M1 783.3390 MHz M 0570 MHZ,
20 - 20 :
e - 6 X 26.00 dB|
- N R e e . DB A
04 s o B E 9.990000000 MHZ 104 - i i ERE 9.750000000 MHZ|
/ Q factor 4 78.4 7 Q factor 80.5)
s \ oa /
f2
% ¥
-10d 10 d
~ 7
. s A . A o ~~——
204 ; — 20 7 —
a0 30
P /
/ /
40 d 40 dem—
AT Py e
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783,339 MHz 18.17 dam nd8 down 9.99 MHz ML L 7BE.057 MHzZ 17.55 dam nd8 down 9.75 WHz
T 1 777.005 MHz -7.65 dBm nd8 26.00 dB TL L 777.185 MHz -8.21 dBm nd8 26,00 d8
T2 1 786.995 MHz -7.64 dam qQ factor 8.4 T2 1 786.935 MHZ -8.57 dam qQ factor 80.5

L U J wa JU

J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.20 dBm) ™M1[1] 15.61 dBm)
784.10800 MH?Z| 781.6200 MHz
= ndB ¥ 26.00 dB @ - 26.00 dB
w0 e, B W WA e 5.275000000 MHZ 04 SRl llea e 10.390000000 MHz
’( Q factor | 148.7 / \ 75.2
o \ o / \
1 f‘ N
10 df o -10 o
. N
f~ W .
o o AN -
e e vy 20d
V] /
J
-30
/
/
40 df -40 di r
S Ry
50 d 50 d
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 784.108 MHz 15.20 dam nd8 down 5,275 MHz ML TBL62 MHz 15.61 dBm ndB_down 10,39 MHZ
TL 1 779.363 MHz -10.54 dam nd8 26.00 dB TL L 776.505 MHz -10.35 dBm 26.00 dB
T2 1 784.637 MHz -10.72 dBm Q factor 148.7 T2 1 7B7.295 MHz -10.42 dBm 75.2
L U J wa L JU J L]

TEL : 886-3-327-3456 Page Number 1 A6-3 of 15
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 13

trum i ctrum |
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.90 dBm)| MI[1]
" 782.93900 MHz N
= Hge 26.00 dB @ ™I nd 26.00 dB
. Lo ) 5075000000 s ) | N o 810000000 1is
10d Pefeeorer S A : 104 e v
/ v Q fadkor \ 154.3) 7 Q factor ! 79.5
0 dém / L 0 dem f l
10 dm 7 -10 dBm: - -
7 X 7 8
o , / \
20 dBm = 20 deém o
oo L ! e S
B e i) -30 dem - e
-0 dBm -40 dam
A J
. S
50 dgm -50 dm
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782,939 MHz 14,30 dam nd8 down 5.075 MHz ML 779.682 MHZ 13.97 dam nd8 down 9.81 WHz
T1 1 778.443 MHz -11.58 dBm nd8 26.00 dB T1 L 776.985 MHz -11.83 dbm nd8 26,00 d8
T2 1 784.517 MHz -11.77 dam qQ factor 154.3 T2 1 7B6.795 MHZ -11.10 dam qQ factor 79.5
8 JL J e JL J v

TEL : 886-3-327-3456 Page Number 1 A6-4 of 15
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.50 9.07 8.99 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.50 9.03 9.11 - - - -
TEL : 886-3-327-3456 Page Number : A6-5 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.15 dBm) ™M1[1] 15.72 dBm)
0 780.13200 MH?Z| - 781.90100 MHz
i - Qcc,Bv T2 4.485514486 MHz Occ B 4.495504496 MHz
LA S PN im0, N P | AL
104 i 10 d H =i Sy Ao
i 1 7 l\
04 / | 04 /
/ | \
10 df = = -10 di -
~ \
20 g A [ 2 - - \, S
2 I - = 2! T
B v .
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.132 MHz 17.15 dem ML 7B1.301 MHZ 15.72 dBm
TL 1 779.74226 MHz 10.43 dBm Oce Bw 4.485514486 MHz TL L 779.75225 MHz 7.84 dBm Oce Bw 4.495504496 MHz
T2 1 784.22777 NHz 11.77 dom T2 1 78424775 MHZ 9.40 dam

\ ) J [

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum

(=]

Ref Level 30.00 dém

Offset 11,00 dB & RBW 300 kHz

pectrum vy

Ref Level 20.00 dém  Offset 11.00 db & RBW 300 kHz

L I

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.67 dBm) ™M1[1] 16.73 dBm)
0 1 785.5160 MHzZ| - o 781.1010 MHz
-c By X, }
T1 PR T 9.070920071 MHz RPN N B A £.991008991 MHz
10 df 10d +
! |
od | 0d /
1 ] ;
| A\
-10 df - 10 d -
] / \
21 =S 204 o~ B
20d 7 I 20 7 ]
-30
/
-60 d 60 d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 785,516 MHz 17.67 dam ML L FB1.101 MHz 16.73 dBm
TL 1 777.4645 MHz 12.22 dBm Oce Bw 9.070925071 MHz TL L 777.5245 MHz 11.23 dBm Oce Bw £.991008991 MHz
T2 1 786.5358 MHz 11.93 dam T2 1 786.5155 MHz 11.19 dam

\ ) J [

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.74 dBm)| MI[1] 16.17 dBm
781.86000 MHz 785.0570 MHz,
= 4.495504496 MHz @ 9.030969031 MHZ
- prp A e o o y :
{ \
o d 0 di L
J / \
10 d — -10 di - A
P AN M / e N
20-g8my = 20d A
R . y, o
/
a0 30 -
40 df 40 di —
Bl N
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7BL.8B MHz 13.74 dam ML 7BE.057 MHZ 16.17 dam
T 1 779.77223 MHz 7.68 dam Oce Bw 4,495504496 MHz TL L 777.4645 MHz 10.77 dBm Oce Bw 9.030969031 MHz
T2 1 784.26773 MHz 8.75 dam T2 1 786.4955 MHz 9.40 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 13

trum i ctrum |
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.92 dBm 1.84 dBm)|
" 781.34100 MHz N 783.6180 MHz,
= 4.495504496 MHz @ Toc 9.110889111 MHZ
10d B S-S N, PN 123 W G 104 IV NP LN P ai® S NSNE O
[ | / %
o dem : } 0 dem / L
/ \
-10 dBm: — A -10 dem:
/ “ ! N
£ AN N
20 dBm 20 dem
' ~ Mooy .
- e -30 dem e L
-40 dam. -40 dBm ,/
pRIEvo N PNy
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 781.341 MHz 12.92 dam ML 7B2.518 MHZ 13.84 dam
T1 1 779.74225 MHz 6.65 dBm Oce Bw 4,495504496 MHz T1 L 777.4845 MHz 7.76 dBm Oce Bw 9.110869111 MHz
T2 1 784.23776 MHz 8.30 dam T2 1 786.5054 MHz 6.05 dam
8 JL J e JL J v

TEL : 886-3-327-3456 Page Number : AB-7 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG262403-04C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
pectrur "y

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto FFT

Sp

m

SGL Count 100/100

Ref Level 30,00 dém Offset 11.00 dB

Mode 4uto FFT

@1 AvgPwr [®1 2vgPwr
Limit Fheck PABS Limit Gheck PABS

20 dbipe—koueious §ive ans BAKS 20 dbife—$DURIOUS | INE_ABS DA, N

10 dBm H 10 dBm ﬂ

0 de J” 0dem ’l

10 dBm al ‘l -10 dém — ] ‘\

-20 dBm S \ -20 dem I

o | ) i ar [ 1

SPURIOUS_LINE_ABS [J ;l n ﬁ | SPURIOUS_LINE_ABS_ ,j \\

-40 dBm - -40 dBm I o

A LR Y et B v

-50 dBm l 1 50 dem ot

E0AAR £0.dBm L,

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

P Ei Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 770.45055 MHz -60.36 dém -25.36 d& 763.000 MHz 775.000 MAz 6.250 kHz 764.64835 MHz -60.53 dBm -25.53 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.61 dém -29.61 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.89145 MHz -48.29 dbm -35.29 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -47.69 dBm -34.69 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz 53.55 dbm ~20.55 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 21.77 dBm -8.23 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 21.70 dém -8.30 dB
786.000 MHz 788,100 MHz 30,000 kHz 788,06888 MHz -52.43 dBm -39.43 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -44.55 dBm -31.55 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.45839 MHz -42.35 dBm -29.35 dB 785,100 MH= 753,000 MHz 100.000 kHz 788,10245 MHz Z41.70 dBm 28,79 db
793.000 MHz 806.000 MHz 6.250 kHz 79390260 MHz -59.88 dém -24.88 d8 793.000 MHz B06.000 MHz 6.250 kHz 794,25325 MHz -56.84 dBm -21.84 dB
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Date: 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto FFT

Sp

m

SGL Count 100/100

Ref Level 20,00 dém  Offset 11.00 db

Mode Auta FFT

@1 AvgPwr @1 AvgPwr
Limit ¢heck pabs Limit ¢heck
20 dble—fRURIONS | INE ABS BAKS 20 dhipe—$PURIOUS | INE ABS
10 dem - 10dBm prare v rey
0de ! ‘M\ 0 dBm j j\
-10 dBm — ‘l l -10 dem — f T
-20 dBm - . -20 dem \\
/ M . / \
wlm-nw LINE_ABS | SPURIOUS_LINE_ABS_ P \
L.VLT\ =t ! e
-40 dBm J . -40 dBm
-50 dBm [ -50 dBm i") m
Anda P, oy P,
Start 763.0 MHz 7007 pts stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
i Spurious Emissions
Range tow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 773,79520 MHz -60.34 dém -25.34 db 762,000 MHz 775.000 MAz 5.250 kHz 769.20380 MHZ -60.33 dbm 25,30 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -35.02 dBm -22.02 de 775.000 MHz 775.900 MHz 100,000 kHz 775,88606 MHz -43.39 dbm -30.39 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -39.05 dBm -26.05 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -47.63 dBm -34.63 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,01698 MHz 7.82 dém -22.08 dB 776.000 MHz 788.000 MHz 100.000 kHz 78369031 MHz 8.32 dBm -21.68 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00684 MHz -40.77 dém -27.77 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.05899 MHz -34.57 dBm -21.57 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.41573 MHz -34.72 dim -21.72 8 788.100 MHz 793.000 MHz 100,000 kHz 768,41573 MHz -30.32 dBm -17.32 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00549 MHz -57.32 dém -22.38 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.44805 MHz -48.72 dbm -13.72 dB
\
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